PRODUCT RELEASE

Product Information Bulletin No:

1574 — ARB BASE Rack Spare Parts BASE RACK
Date: MAKE IT YOUR OWN
June 2021

Description:

ARB BASE Rack
Application:

Spare Parts

Part No.

Refer table

Barcode:

Refer table

Product Group:

698 — Roof Rack Spare Parts
Availability Date:

UILD | ATTACH | SET | EXPLORE
Late July 2021

ARB BASE Rack spare parts have been set up in various kit functions to enable easy identification and spare
part ordering.

The following pages with exploded diagrams show spare part kit part numbers and components. Note that
not all BASE Rack components are available as a spare part.

Please contact you state office for full pricing details.

A @ o @

4X4 ACCESSORIES

el

ARB.COM.AU | TEL.1300272494 KO B3 1




Part Number Details

All BASE Rack Spare Parts are in Product Group 698 Roof Rack Spare Parts.

PART NUMBER DESCRIPTION BARCODE

6980010 WASHER FLAT M8 BONDED QTY 8 9332018083289
6980020 STKR BASE RACK 18X110MM QTY 2 9332018083296
6980030 M8X20 TORX BOLT KIT 4 SETS | M8 SCREWS WASHERS 9332018083104
6980040 BOLT COHD M8X25 KIT 4 SETS | M8 BOLTS,NUTS,WASHERS 9332018083111
6980050 BOLT COHD M8X20 KIT 4 SETS | M8 BOLTS,NUTS,WASHERS 9332018083128
6980060 BRACK STUD PLATE KIT | PLATE,STUDS,WASHERS,NUTS 9332018083135
6980070 CLAMP ROOF RACK TXTB KIT | INCL BOLT,WASHER 9332018083142
6980080 GUTTER CHANNEL SET QTY 6 | PLASTIC, METAL SECTION 9332018083159
6980090 LATCH HJACK KIT | INC RIVETS 9332018083166
6980100 HJACK STOP AND PINCH WELD KIT 9332018083173
6980110 HJACK M10 EYE NUT KIT | BOLT,NUT,WASHER,STEP,EYE BOLT 9332018083180
6980120 TAPE PU BLCK 450UM 30X350MM X2 9332018083197
6980130 STRAP RATCHET 25MMX1.5M 9332018083203
6980140 STRAP RT GBOTTLE HOLDER 9332018083203
6980150 GUARD RAIL END KIT | CLAMP,FASTENERS,PAIR CAPS 9332018083227
6980160 GUARD RAIL CRN KIT | CASTING,INFILL,FASTENERS 9332018083234
6980170 GUARD RAIL CLAMP | CLAMP,TORX SCREW 9332018083241
6980180 STKR BASERACK 85 X 13 QTY2 9332018083258
6980190 ENDCAP BLACK 18X32MM QTY4 9332018083265
6980200 BRACK CORNER CAP SET | CAST CAP, PLASTIC CAP,FASTENERS 9332018083272
6980210 GUTTER TAPE FOAM KIT SUIT 70 | PK 6 SUIT CHROME GUTTER 9332018086945
6980300 MNT FOOT SET SUITS TOYOTA 55MM | INCL MNT,SCREWS,SEASL, WASHERS 9332018083302

4980020 STKR BASERACK 18X110MM

SETOF 2

46980040 STUD PLATEKIT
. PLATE

2 X MBX25 STUDS
2 X MBX20 STUDS
2 MB WASHERS

2 MB NUTS

4980030 - MBX20 TORX BOLT KIT
I= «  4X MBX20MM TORX BOLTS
& «  4XMB8 WASHERS

46780010 - BONDED WASHER KIT
B WASHERS

MOUNT FOOT SET

. BRACKET

. SEAL

. 2 X BONDED WASHERS
. 2 X SHCS

. MB WASHER

hd M8 TORX SCREW

=1l

AN @ &= E

4X4 ACCESSORIES

ARB.COM.AU | TEL.1300272494 | F1 9O B 2




6280040 COHD BOLT 25MM
o 2 X MBX25 COHD

o 2 X M8 WASHER

o 2 X M8 NUT

49800460 5TUD PLATE KIT
. PLATE

2 X MBX25 COHD
2 X MBX20 COHD
2 X M8 WASHERS

2 X MB NUTS

6280050 COHD BOLT 20MM
o 2 X MBX25 COHD
o 2 X M8 WASHER

. 2 X M8 NUT

4980070 - CLAMP SET

. CLAMP
. BOLT
e . WASHER

4980080 - GUTTER CHANMEL
. PLASTIC COVER
. STEEL LIMNER

6780090 HIACK LATCH SET
" 2 X LATCHES
" 4 X RIVETS

£980100 3TOF & PINCH KIT
. 2 PINCH WELD
. 2 RUBBER STOPS

4780030 - MBX20 TORX BOLT KIT
4 X MEXZ20MM TORX BOLTS
4 X MB WASHERS

AN @ &= E

ARB.COM.AU | TEL.1300272494 RO 3 3

4X4 ACCESSORIES




&980110 - HIACK M10 EYE NUT KIT
. 2 X M10 WASHER

RUBBER

MI10 EYE NUT
M10 BOLT

MI10 FLANGE NUT

USE 10100112

4980130 - RATCHET STRAP ASSEMBLY 25X1.5

&780120 - BACKING TAPE
SETOF 2

USE 1780200

@ &980140 - STRAP GAS BOTTLE
=

! USE 1780200

AN @ &= E

ARB.COM.AU | TEL.1300272494 | F1 9O B 4

=1l

4X4 ACCESSORIES




4980150 - GUARD RAIL END CAP KIT
. LH AND RH CAP

2 X CLAMP BRACKETS

2 X Mé BETM HD

2 X M& MUTS

2 X SELF TAPPING SCREWS

L

4980170 - GUARD RAIL CLAMP

. CAST CLAMP 4980160 - GUARD RAIL CORMER KIT
. M8 TORX SCREW . CAST CORNER

PLASTIC INFILL

Mé COUNTERSUNE SCREW

2 X Mé BTN HD SCREWS

2 X Mé& WASHERS

.- = = =

6780190 - BLANK
SETOF 4

4980180 - 5STKR BASERACK B5 X 13 /

SETOF 2 &780200 - CORNER CAP SET
* CAST UPPER

- FLASTIC LOWER

. 2 SCREWS

2 U-NUTS

DN IS

4X4 ACCESSORIES

el

ARB.COM.AU | TEL.1300272494 | F1 9 @ 5




